
EIA FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LIMITEDi 

 

ENVIRONMENTAL IMPACT ASSESSMENT 

REPORT 

OF 

 

FOR 

MANUFACTURING  

OF  

SYNTHETIC ORGANIC CHEMICALS  

(Pigments)  

 
EXPANSION PROJECT 

 

Plot No. A-1/ 4701 & 4702, GIDC Estate, Ankleshwar, 

Dist:-Bharuch, Gujarat 

 

PREPARED BY 

 

 

 
 

 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PRIVATE 

LIMITED 

Shed No. K-1, 7705/2,3,4 GIDC ESTATE, 

Ankleshwar - 393002 

Mobile No. 9824150383, 9824450384 

Website:www.jyotiom.com 

Email:info@jyotiom.com 



EIA REPORT OF M/S. A-ONE CHEMICALS, ANKLESHWAR, GUJARAT. 

 

i 

 

TERMS OF REFERENCE AND ITS COMPLIANCE 
[...]
TABLE: 2.24 

PROJECT IMPLEMENTATION SCHEDULE 

Project implementation schedule after getting NOC from GPCB 

Sr. No. Activity Required Period 

1. Civil work Immediately after getting NOC-6 Months 

2. Procurement of machinery  4 month after getting NOC 

3. Eraction& installation of 

machinery  

Immediately after competition of activity no.2  

- 3 month 

4. Trial of machinery & 

equipment 

Within 1 months after competition of  activity no.3 

5. Commercial activity 1 months after competition of  activity no.4 

 

FIGURE 2.5 

BAR CHART 

 

0 0.1 0.2 0.3 0.4 0.5 0.6 0.7 0.8 0.9 1

Civil Work

Procurement of machinery

Erection & installation of…

Trial of machinery & equipment

Commercial Activity

Civil Work
Procurement
of machinery

Erection &
installation

of machinery

Trial of
machinery &
equipment

Commercial
Activity

Year After Getting NOC from
GPCB

0.6 0.4 0.7 0.8 0.9

Chart Title



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     55 

 

2.8 PROJECT COST ESTIMATES 

A Budget allocation for project and effective Environmental Monitoring Plan (EMP) is proposed in 

Table 2.25 

TABLE 2.25 

BUDGET ALLOCATION FOR ENVIRONMENTAL MANAGEMENT 

CONSTRUCTION PHASE 

Sr. 

No. 

Pollution Control Measures Operating cost 

 (Rs. In Lakhs) 

1. Dust suppression during construction 1 Lakhs 

TOTAL 1Lakhs 

OPERATION PHASE 

Sr. 

No. 

Pollution Control Measures Approximate 

Capital Cost 

(Rs. In Lakhs) 

Approximate 

Recurring Cost  

Per Annum 

(Rs. In Lakhs) 

1. Air Pollution Control 10 3 

2. Water Pollution Control 50 57 

3. Environment Monitoring 

and Management 

5 2 

4. Green Belt 

(Premises and outside premises.) 

20 2 

5. Solid Waste Management 5 7 

6. Fire Safety & Equipment 10 4 

TOTAL 100 Lakhs 75Lakhs 

 

2.9 SOLVENT RECOVERY SYSTEM WITH SCRUBBER TO CONTROL VOC 

Solvents like Ortho Nitro Toluene and IBA/Xylene are used in the process. 

2.6.1 Ortho Nitro Toluene (ONT) from CPC Plant 

Ortho Nitro Toluene (ONT) is the solvent to be used in the CPC manufacturing process. Solvent is 

recovered completely under condenser from vacuum Distillation Column. 

Solvent recovery plant is designed to recover the solvent from the CPC Blue manufacturing  process. 

The unit will be using solvent ortho nitro toluene. It will be steam distilled during the process. Diagram 

for ONT recovery system is shown in Figure 2.1. 

 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     56 

 

FIGURE 2.1 

 MATERIAL BALANCE OF ONT RECOVERY SYSTEM 

 

 

 

 

 

 

 

 

 

 

FIGURE 2.2 

FLOW DIAGRAM OF ONT RECOVERY SYSTEM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Effluent to ETP 
Water  

NH3            :319.28 Kg 

CO2            :201.95 Kg 

Water         : 700 Kg 

Reaction  

Mass         : 9049.75 Kg 

Total         10270.98 KgsKgs 

Glass lined reactor and 

scrubber 
Phthalic 

Anhydride: 

2497.5 Kg 

Urea  : 

3318.75 Kg 

Cuprous 

Chloride: 

447.75 Kg 

Ammonium 

molybdate: 

6.98 Kg 

Solvent 

(ONT)       : 

40 Kg 

Recovered 

solvent 

(ONT):3960 

Kg 

Total : 

10270.98Kg 

Recovered 

Solvent (ONT): 3960 Kg 

Loss                  : 40 Kg 

Reaction Mass: 5078.75 Kg 

Total             : 4049.2 Kg 

 

 

Rotary Vacuum 

Drier 

Reaction 

Mass: 9049.75 

Kg 

 

Total              : 

9049.75 Kg 

 

Rotary 

Vacuum Dryer 

Primary 

condenser 

Secondar

y 

condens

er 

 ONT 

Receiver 

Vessel 

Steam Outlet 

Steam  Inlet 

Reflux line 

Distribution box 

Cooling water 

Inlet 

Cooling water  

Outlet 

Vapour Inlet 

Vapour Inlet 

Cooling 

water  

Outlet 

Cooling water Inlet 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     57 

 

2.6.2 SOLVENT ISO BUTYL ALCOHOL/XYLENE RECOVERY FROM BETA BLUE PLANT 

Isobutyl alcohol/xylene is the solvent to be used in beta blue manufacturing process.Methanol is 

recovered completely under simple distillation column.  

Solvent recovery plant is designed to recover the IBA/Xylene from the mother liquor. Plant will work 

efficiently with approx 98 to 99 % recovery. 

Recovered IBA/Xylene will be reused in next batch. There will no loss in the atmosphere.  

The 1 to 2 % solvent remains with waste water and finds its way in the effluent.  

Diagram for IBA/Xylene recovery system is shown in Figure 2.2. 

 

FIGURE 23 

MATERIAL BALANCE OF IBA/XYLENE RECOVERY SYSTEM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Solvent vapour 
Water & 

Steam 

Injector 

Reaction  

Mass            : 3358 Kg 

 

Total          : 3358 Kg 

Reaction Vessel 
Reaction 

Mass        : 

2497.5 Kg 

Dilute HCl: 

3318.75 Kg 

Caustic 

Soda 

Flake:447.7

5 Kg 

Water                       

: 1800 Kg 

IBA/Xylene             

: 10 kg 

Recovered 

solvent(IBA/

Xylene):490 

Kg 

Total : 

3358Kg 

RecoveredSolvent 

(IBA/Xylene):490Kg 

Loss               : 10 Kg 

Reaction Mass: 2858 Kg 

 

Total              : 3358 Kgs 

 

 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     58 

 

FIGURE 2.4 

FLOW DIAGRAM OF ONT RECOVERY SYSTEM 

 

 

 

 

 

 

 

 

 

 

 

 

RVD 

Reaction 

Mass: 3358 Kg 

 

Total              : 

3358 Kg 

 

Reactor 

Vessel 

Primary 

condenser 

Secondar

y 

condens

er 

IBA/Xyle

neReceiv

er Vessel 

Steam Inlet 
Steam Outlet 

Reflux line 

Distribution box 

Cooling water 

Inlet 

Cooling water  

Outlet 

Vapour Inlet 

Vapour Inlet 

Cooling 

water  

Outlet 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     59 

 

TABLE 2.25 

DETAILS OF SOLVENT RECOVERY  

Sr.  

No. 

Name of 

Representative 

Product 

Name of Solvent 

used 

Product 

Quantity in 

MT/Month 

Solvent 

Quantity 

used in ton 

per ton of 

product 

Solvent 

recover 

Quantity in 

Ton per ton 

of product 

Solvent 

Recovered 

Quantity in 

MT/Month 

Percentage 

Recovery 

1. CPC Blue Ortho Nitrotoluene 650 0.80 0.077 49.98 96 

2. Beta Blue Xylene/IBA 150 0.50 0.49 73.5 98 

 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     60 

 

2.10 DETAILS OF EFFLUENT TREATMENT PLANT 

AMMONIUM CARBONATE SOLUTIONS (STREAM-A): 

 

TANK NO-3A 3B ACID PROOF BRICK LINED NUTRILAZATION TANK WITH STIRER:- 

 

In tank no. 1& 2, we take process scrubber solution (Ammonium Carbonate Solution) and add 40% 

acidic solution (Which is generated by Adding Sulphuric Acid (98%) into our Mother Liquor (25-30 

%) and prepare 40% acidic solution). This is then maintained at 6 pH. Then we filter this solution 

through plate & frame type filter press. After that, we collect the filtrate in to the Acid proof Brick lined 

collection tank (Tank No.05). This collected solution is sent for copper recovery. After that, it 

issubjected to MEE for concentrate the soln. Concentrated Solution (Semi Solid Ammonium 

Carbonate) is subjected to spray drier to  getAmmonium Sulphate powder. 

 

PROCESS DESCRIPTION OF EFFLUENT TREATMENT PLANT (STREAM-B): 

 

TANK NO.01& 02- ACID PROOF BRICK LINE TANK WITH STIRER:- 

 

We take last washing, caustic washing, and neutral washing filtrate (General Stream) into collection 

tanks 01 & 02. We maintain pH 7.5 with hydrated lime & filter it through plate & frame type filter 

press. So that sulphuric acid is converted to gypsum and copper is precipitated out in to copper 

hydroxide. Additional caustic is added for the complete precipitation of copper hydroxide. The pH 

between 10.5 to 11 is maintained by consisting mixing of polyelectrolytes in to the water and it also 

removes turbidity from the water. 

 

Then the water is filtered through a plate and frame type filter press and then it is routed toan air 

stripper. In air stripper, ammonia is stripped out from the tank.Then the stripped water is collected in to 

another collection tank to bring down the pH to7 by using HCl and PAC is added to remove the 

turbidity. After the treatment water isfiltered through plate and frame type filter press. Then it is sent to 

the primary clarifier.After that effluent is taken to an aeration tank where the biological treatment is 

beingprovided to reduce the BOD/COD level. After that wastewater is allowed to go to both 

thesecondary clarifier where sludge and biological mass is removed while the clear effluentgoes to the 

chemical oxidation tank. 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     61 

 

The overflow of chemical oxidation tank is collected to treated water sump. The waste water from 

treated water sump is pumped for the tertiary treatment followed by the sand filtration and charcoal 

treatment prior to final disposal in drainage system of NCTL. 

 

Details of characteristics are given in treatability as an Annexure-VI. 

MANAGEMENT PLAN FOR SPILLAGES/LEAKAGES/VESSEL WASHING. 

Pumps and reactors will be having mechanical seal, so there will be no leakages. The unit will provide 

connection system for possibility of leakages. Leakages will be collected in a small pit which will carry 

the leakages to effluent plant.  

Possible spillages will be from vessel washing, transfer of liquids, to avoid the spillage fixed pipeline 

will be provided. Vessel washing will be collected to effluent treatment plant. The unit will provide 

dedicated area made with HDPE lining so that the washing can be directly sent to ETP plant.  

The products are run on campaign basis change over and washing is being avoided. Where ever 

washing is required we use the high pressure jet cleaning procedure hence to reduce by ~ 35-40%.  

TABLE: 2.28 

EQUIPMENT LIST OF PROPOSED EFFLUENT TRETMENT PLANT WITH DIMENSION 

Sr. 

No. 
Name of the unit Capacity 

1. Acid proof brick lined neutralizer (I) with stirrer 36 KL 

2. Acid proof brick lined neutralizer (II) with stirrer 36 KL 

3. 2 nos. plate and frame type filter press 
1)   48”   x 

2)   36”   x 

4. 1 nos. plate and frame type filter press 48”x   48” 

5. 
Storage tank for filtrate of neutralized concentrated 

stream (with stirrer for agitation) 
50 KL 

6. Ammonia stripping tower for concentrated stream 10 M3/hr 

6A Ammonia stripping tower for general stream 10 M3/hr 

7. 

Underground collection cum recirculation tank for 

forced draft ammonia stripping tower for concentrated 

stream 

40KL 

7.A 
Underground collection cum recirculation tank for 

forced draft ammonia stripping tower 
40KL 

8. 

Acid proof brick lined collection cum equalization 

tank 

(with aeration grid for gentle mixing) 

60KL 

9. 
Acid proof brick lined collection cum equalization 

tank 
65KL 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     62 

 

(with aeration grid for gentle mixing) 

10. Flash Mixer 1 KL 

11. Hopper bottom settling tank 48KL 

12. Aeration tank with surface aerator 216 KL 

13. 
Secondary clarifier (2 in nos.) (with recirculation 

arrangement) 
27KL each 

14. Chemical Oxidation tank 18.75 KL 

15. Treated water sump 21KL 

16. Pressure sand filter 1.2 Ø x 1.2 m 

17. Activated charcoal column 1.2 Ø  x 1.2 m 

18. Final Outlet holdup tank 300 KLD 

19. MEE Plant  250 KLD 

20. Spray Dryer 150 KLD 

 

 

TABLE: 2.29 

WASTE WATER CHARACTERISTICS OF DIFFERENT STREAMS 

Sr. 

No. 
Parameters Units 

Effluent  generation 

Blow down 

(Cooling tower 

and Boiler ) 

Washing 

water from 

floor & 

reactor 

washing 

Sewage 

Process  
Composite 

Stream 

Capacity in KLD 7 5 4.5 238 254.5 

1. pH -- 6.5-8.5 6.5-8.5 6.5-8.5 4-6 4-6 

2. TSS mg/l 200-250 150-200 50-100 1000-1500 1000-1200 

3. TDS mg/l 3000-5000 1500-2000 1000-1500 6000-8000 5000-8000 

4. 
Ammonical 

Nitrogen 
mg/l 

5-10 20-30 5-10 300-400 300-400 

5. C.O.D. mg/l 250-300 300-500 300-500 4000-6000 4000-6000 

 

 

TABLE: 2.30 

STAGE WISE REDUCTION IN EFFLUENT TREATMENT PLANT  

Sr. 

No. 
Parameters 

Before 

Treatment 

Primary 

Outlet 

Secondary 

Outlet 

Tertiary 

Outlet 

1 pH 4-6 6.5-8.5 6.5-7.5 6.5-7.5 

2 T.S.S. in mg/L  1000-1200 87  77  77  

3 T.D.S in mg/L 5000-8000 7650 7497 7497 

4 AmmonicalNitrogenin 

mg/L 

300-400 40-50 40-50 40-50 

5 C.O.D. in mg/L 4000-6000 2500-

4000 

200-300 200-250 

 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     63 

 

FIGURE: 2.7 

FLOW DIAGRAM OF ETP  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1 

2 

F.P.   4 

F.P.   3B 

 

F.P.   3A 

 

6 6A 

7 7A 

 

5 

20 

 

8 

 

 

9 

10 

 

 

12 
13 

13 

 

      15                14 

16 17 18 

 
11 

1st washing 

concentrate Effluent 

 
Ammonium 

Carbonate soln. 

 
40 % ML Solution 

 

Last wash 

& Caustic 

washing 

Effluent 

(General 

Stream) 

 

Discharge line to ETL 

Final Outlet 

holdup tank 

19 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     64 

 

2.11ECONOMICAL AND TECHNICAL VIABILITY OF THE EFFLUENT TREATMENT 

SYSTEM 

TABLE: 2.30 

CAPITAL AND RECURRING COST OF THE EFFLUENT TREATMENT SYSTEM 

Sr No Unit 

In
st

a
ll

ed
 

C
a
p

a
ci

ty
 (

K
L

D
) 

C
a
p

it
a
l 

C
o
st

  
  
  

(R
s 

in
 L

a
cs

) 

Operating cost (Lacs/Month) 

M
a
in

te
n

a
n

ce
 

C
o
st

 

(L
a
cs

/M
o
n

th
) 

T
o
ta

l 
re

cu
rr

in
g
 

co
st

 

(L
a
cs

/M
o
n

th
) 

E
le

ct
ri

ci
ty

 

M
a
n

 p
o
w

er
 

C
h

em
ic

a
l 

&
 

co
n

su
m

a
b

le
s 

1 ETP 300 50 1.0 1.0 2.0 0.7 4.7 

TOTAL 50 1.0 1.0 2.0 0.7 4.7 

 

Unit will allocate a certain amount of money from the yearly profit towards environment health and 

safety department. This will enable the management to smoothly run ETP plant. Thus proper 

management of ETP can be carried out without having to worry about unit profit. 

2.12 ODOUR MANAGEMENT PLAN 

Odour Problem and Sources of Emissions 

 Causes of odour can be bad sanitation, bacterial growth in the interconnecting pipes & unattended 

drains etc. 

 

Remedial Measures 

 Better management to avoid staling. 

 Use of sanitation biocides to minimize the growth of aerobic/anaerobic microorganisms. 

 Steaming of major pipe lines. 

 Proper cleaning of drains. 

Following Additional methods can also be used to reduce odour nuisance: 

 Green belt development in the buffer zone may help at least partially to mitigate / obfuscate the 

Odour. 

 Ensuring that the operation is carried out under the best management practices. 

 If still the Odour persists, nozzles, sprayers and atomizers that spray ultra-fine particles of water or 

chemicals can be used along the boundary lines of area sources to suppress odour. 

 

 

 

 



EIA REPORT FOR EXPANSION OF M/S. A-ONE CHEMICALS, GIDC, ANKLESHWAR. 
 

 

M/s. JYOTI OM CHEMICAL RESEARCH CENTRE PVT. LTD., ANKLESHWAR.     65 

 

TABLE: 2.32 

PROPOSED ODOUR CONTROL MEASURES 

Sr. 

No. 

Probable Source Proposed Control Measures 

1. Pump handling odorous chemicals 

and pressured gases 

 Use of mechanical seals of pumps and compressor. 

 All pipeline and pipe fitting shall be well maintain, 

wear and tear shall be attended promptly. 

2. At reactor during charging of 

liquid and solids chemicals 

 Liquid raw material will be charged by pumping 

and closed loop. 

3. Pressure release valve emission 

from pipeline 

 For highly pressurized lines, vent lines of PRVs to 